Submersible pump

KOSHIN PUMP
PKS-65011

REF NO. | PART NO. DESCRIPTION QTY REF NO. | PART NO. DESCRIPTION QTY
2 0390253 PUMP BODY (PS-PKS) 1 32 827405010 | M10 NUT 1
3 0390566 HEAD COVER (PS-PKS) 1 33 0430243 MECHANICAL SEAL 1
4 0390475 CAPACITOR BRACKET (PS-PKS) 1 34 0390021 HANDLE (PS-PKS) 1
5 827305005 | NUT, M5 1 35 0390092 DEL. FLANGE GASKET 1
6 0430154 POWER CORD CSA (PS-PKS-PB) 1 36 0390168 CASING GASKET 1
7 0390027 L STOPPER/W CHAIN 1 37 740705124 | WING BOLT 3
8 703305100 | M5 x M10 BOLT 1 38 743105047 | BOLT (M8 x M25) 2
9 857627023 | WAVE WASHER 1 39 743105045 | BOLT (M8 x M20) 3
13 0430392 CAPACITOR 32 pF 1 40 0390215 HEX BOLT 3
14 0390304 MOTOR SUPPORT 1 41 743105032 | BOLT (M6 x 20) 2
17 703305102 | SCREW M5 x 14 2 44 0430143 DEL FLANGE (PS-PKS-PB-PB?7) 1
19 707819036 | SCREW M4 x 8 1 45 0390161 PUMP HOUSING 1
23 0390039 PUMP HEAD PLUG 1 46 0390162 FRONT BRACKET (PKS) 1
25 893555043 | SHAFT OIL SEAL (PS-PKS) 1 47 0390311 BOTTOM PLATE (PKS) 1
26 0340153 SCREW (M6 x M8) 1 48 0390164 IMPELLER (PKS) 1
27 0340142 SEAL RING 1 49 854255010 | M10 SEAL WASHER 1
28 0390037 BOLT (M10 x M12) 1 50 0390026 BEARING WASHER 1
29 889955100 | O-RING, CASING (PS-PKS-PB-PB7) 1 51 0260018 CORD BAND 1
30 884205023 | KEY 1 52 0390031 CORD SUPPORT 1
31 843822010 | M10 LOCK WASHER 1 53 0390149 HEAD GASKET 1
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